

## Orientierender Untersuchungsbericht

### *Orientating test report*

-----  
**20625331**



<b>Auftragsnummer</b> <i>Order number</i>	20625331, GS-BS-Hau/Lov
<b>Bearbeiter</b> <i>Person responsible</i>	Lovrencic
<b>Auftraggeber</b> <i>Customer</i>	Alucoil S.A. Poligono Industrial de Bayas Calle Ircio parcelas R72 a R77 E-09200 Miranda de Ebro (Burgos)
<b>Auftrag vom</b> <i>Date of order</i>	20.07.2011
<b>Inhalt des Auftrags</b> <i>Content of order</i>	Bericht über die orientierende Brandprüfung einer Aluminiumwabenplatte "Larcocore A2, 25 mm" auf Schwerentflammbarkeit <i>Report on an orientating fire technical test of an aluminium honeycomb panel „Larcocore A2, 25 mm“ for surface flammability</i>
<b>Prüfungsgrundlage</b> <i>Test method</i>	MSC 61 (67) – (FTP Code, Part 5) and IMO MSC / Circ. 916, 1004, 1036, 1120
<b>Probeneingang</b> <i>Specimen receipt</i>	05.08.2011
<b>Prüftermin</b> <i>Date of test</i>	22.11.2011
<b>Berichtsdatum</b> <i>Date of report</i>	11.10.2013